11.001—11.0118

RADIATOR

11.001—11.0115

c:g't 'N“g_' DESCRIPTION AND MODELS. ::: -c:gs 'N“g_’ DESCRIPTION AND MODELS g::
CORE CORE—Continued
11.00l CAP ASSEMBLY - RADIATOR 11.0045  CRADLE ASSEMBLY (Cont'd)
363090 41728, 1951 . . . v oo w e e e e 1 4291  Cotter pin 3/32 x 3/4 (50.240) 1951-
377265 7%, 2000-01-~03-06~10-11-2100-01-03~06-11- 2000-01-03-06~10-11~2100-01-03-06-11-~
26030 0 4 e e e e e e e e e e 1 26030 4 v e e e e e e e e e e e 1
348704 no pressure, 1951—2000—01—03—06—10—11-2100— _
01-03-06-11-26-30 « v « v « + o + 4 o & 1 11.0085 BRACE ~ CRADLE
351095 7#, used with air conditioning, 1951 . . . 1 362248 right, 1951 . . v ¢ . e e e v e e e .. i
362247 Lleft, 1951 « v v v v v b e e e e e e e . 1
11.002 GASKET - RADIATOR CAP 378705 2003-06-2103-06 . « « « & v « 4« 4 v o . . 2
242615 1951 v v e e e e e e e e e e e e e 1 384828 2126 .« . v v e e e e e e e e e e e 2
11.003 CORE ASSEMBLY 11.0086  BRACKET - CRADLE TO FENDER
371111 1951 . . . . . . . 378668 right, 2000-01-10-11-2100-01-11-30 . . . . 1
378918 2000-10-2100-30 « « 4+ 4 4 4 4 . . . ce1 271296 right, 1951-2003-06-2103-06-26 . . . . . . 1
378636 2001-11-2101-11 . . . . . . . | 378667 left, 2000-01-10-11-2100-01-11-30 . . . . 1
378448 - 2003-06-2103-06-26 « « « v .« 4 e 0 v . . 1 371295 left, 1951-2003-06-2103-06-26 . . . . . . 1
338812 Screw 5/16-18 x 9/16 hex. hd. to cradle, 7932 Screw 5/16-24 x 11/16 (%0.003) 2000-01-
2000-2100-30 « « + b e b b ow . . e .. 7 10-11-2100-01-11-30 + « + = & o o « 4
1951-2001-11-2101-11 « « + « .« .« . . . 6 7928  Bolt 3/8-24 x 3/4 (50.003) 1951-2003-06-
7378 Screw 5/16-24 x 5/8, to cradle, (50.003) 2103-06-26 + v 4 v v e e e e e e 4
2003-06-2103-06-26 . . . . . . . 8 5504  Lockwasher 5/16 (50.220) 2000-01-10-11-
7049  Lockwasher 5/16 (50.230) 2002—06-2103- 2100-01-11-30 & « 4 4 v e e e ... 4
06-26 + v v « .\ . S 5506  Lockwasher 3/8 (50.220) 1951-2003-06-
5385  Lockwasher 5/16 (50. 210) 2003-06—2103— 2103-06-26 « » v v v 44 .. 4
0626 « v i v v e . 2 7320  washer 3/8 (50.200) 1951- 2003-06-2105-06-
26 . . 0. EEEEE L e e .. 4
N oo AL AV ) 7005 Wt 5/16-24 (50,1001 2000-01-10-11-2100-
378596 2000-01-10-11-2100-01~11-30 . . . . . . . 1 I N L 4
379830 used with air conditioning, 2001-11 1 .otz TIE ROD - CRADLE TO FRAME
378692 2003-06-2103-06 .« & = « « o v o o v 0 v . 1 362848 1951-2000-01-03-06-10-11-2100-01-03-06-11-
384100 2126 + + v v e e e e ke e e e e e 1 20 v e e e e e e e e e e e e e 2
358109 Bolt 1/2-20, carriage, to frame, 2000-01- 387529 2126 + . v v e e e e e e e e e e e e 2
10-11-2100-01-11-30 . . . . . 1 7414 Screw 3/8-24 x 7/8 eye end (50.003) . 1951-
320987  Bolt 1/2-20 x 1-7/8, carriage, to fr&me. 2000-01-03-06-10-11-2100-01-03-06-11-
1951-2003-06-2103~06-26 . . + . . 1 26-30 . . . eve g e e d B e 2
358110 Insulator, to frame bolt, (50.950) 1951— 5506 Lockwasher 3/8 eye end (50.220) 1951-
2000-01—03-06—10-11—2100—01—03—-06-11- 2000~ 01~03~06-10~11-2100-01-03-06-11-
2630 . . e e e e e e . | 26030 . e e e e e e e e e e e 2
320986 washer, lower, insulating (%0. 945) 1951—-
2000-01-03-06~10-11- 2100-01-03-06- 11~ 11.0113  BRACKET - CRADLE TO FRAME TIE ROD
2630 0 4 e e e e e PR L1 362825 1951-2000-01-03-06-10=11-2100-01-0306-11-
358150  Washer, upper, insulating, 1951-20C0-01- 26030« o e e e e 2
03-06-10-11-2100-01-03-06~11-26-30 . . 1 7777 Bolt 3/8-24 x 2-3/4 (50.003) 1951-2000-
367180 Washer, upper,insulating, 1951-2000~01- 01-03-06-10-11-2100-01-03-06-11-26-20. 4
03-06-10-11-2100-01~03-06-11-26-30 . . 1 5049  Washer 3/8 (50.200) 1951-2000-01~03-06-
367168 Washer, upper, insulator, steel, 1951- 10-1122100-01-03-06-11-26-30 . . . . . 4
2000~01~03-06-10- 11~ 2100-01-03-06~11- 5506  Lockwasher 3/8 (50.220) 1951-2000-01-03-
2630 4 v e e e e e e e X 06-10-11=2100-01-03-06-11-26-30 . . . 4
320221 . Washer, to frame bolt, 1951-2000-01~03~ 7006 Nut 3/8-24 (50.003) 1951-2000-01-03-06-
06-10-11-2100-01-03-06-11-26-30 1 10-11-2100-01-03-06-11-26-30 . . . . . 4
7108  Nut 1/2-20 (50.110) 1951-2000-01-03-06~
10-11-2100-01-03-06-11~26-30 . . . . . 1| 11,0114  GROMMET - CRADLE TO FRAME TIE ROD
358633 Nut 1/4-28, clinch, to lower splasher, 202504 1951-2000-01-03-06-10-11-2100-01-03-06-11-
B L 3 : 26030 4 ke e e e e e e e e e e e 4
218777 "";63/9'24' clineh, 1951-2003~06-2103-06- g | 110115  GUIDE - CRADLE TO FRAME TIE ROD GROMMET
2000-0 1_10_11_2100_01_11_30 ..... ) 362357 1951-2000-01-03-06-10-11~2100-01-03-06-11-

26-30




11.0116—11.017 RADIATOR 11.0116--11.017
CODE PART ‘PER CODE PARY : : - . PER
. NO. DESCRIPTION AND MODELS . car N0 D, DESCRIPTION AND MODELS et
CORE—Continued i
11.0116  RETAINER - CRADLE TO FRAME TIE ROD GROMMET ‘\
202221 1951-2000-01-03-06-10-11-2100-01-03-06-11- ?
2630 . .. e e e e 4 ‘\
7007  Nut 7/16-20 (50.100) 1951-2ooo~o1-05-o6- \
10-11-2100-01-03-06-11-26-30 . . . . . 2 \
11.012 DRAIN COCK ‘ 1\
378248 1951-2000-01-0306-10-11-2100-01-03-06-11~
2630 . h e e e e e e e e e 1
11.0122  HOSE
371125 inlet, 1951-2000-01-10-11-2100-01-11-30 . 1
358002 inlet, 2003-06-210%06 . . « + » « « + . . 1
387544 inlet, 2126 . v . 4 4 e e v e e e e .. 1
371115 outlet, lower, 2001-11-2101-11. . ... . 1 -
320686 outlet, upper, 2001-11-2101-11 . . . .1
371115 outlet, 1951-2000-03—06—10—2100—05—06—26—
L
230085  Hose clamp (50.675) 1951-2000-01-0306-
10-11-2100-01-03-06-11-26-30 . . . . . 6
11.0125  HOSE AND CLAMP KIT
378391 1951-2000-10-2100-30 « « + + » + o o oo . 1
98795 2001-11-2101-11 + + v v o vw v 0 o v 0 . 1
98784 2003-06-2103-06 . « + + o ¢ v 4 v o o s . 1
11.013 ELBOW - HOSE OUTLET
371123 1951 4 v v v v v v e e e L
377517 2000-10-2100-30 . + 4 v . o oo 0w .. 1
379080 2001-11-2101-11 . + v v o v v 4 b 0 0 .. 1
341691 2003-06-2103-06 . + . « .+ . . . . ce o 1
387500 2126 . .+ . 4 0 . . e e e e e .1
11.007  RUST PREVENTIVE _
98737 1/2 pint can, 1951-2000~01-03-06-10-11-2100~

01-03-06~11-26~ 30

X






